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1. General Description of Equipment under Test

1.1 Applicant

Honeywell International Inc.

700 Vision Drive, PO Box 208 Skeneateles Falls, NY 13513

1.2 Manufacturer
1. Universal Scientific Industial Co., Ltd.
141, Lane 351, Taiping Road, Sec.1, Tsao Tuen, Nan-Tou, Taiwan
2. Universal Scientific Industial (Shanghai) Co., Ltd.
No. 1558, Zhangdong Road Pudong, Shanghai China. P.O. 201203
1.3 Basic Description of EQuipment under Test
Equipment Dolphin 9900 Mobile computer
Trade Name Honey well
Model Name Dolphin 9900
FCCID HD59900LUP
Brand Name DVE
Model Name DSA-0421S-09 1
AC Adapter Power Rating 1/P:100-240Vac, 50-60Hz, 1.2A;
O/P: 9.5Vdc, 4A,
AC Power Cord Type |1.85 meter shielded cable without ferrite core
Brand Name DVE
Cradle Model Name DSA-01510-09 5
Power Rating I/P:100-240Vac, 47-63Hz, 0.4A;
O/P: 9.5Vdc, 1.8A
Brand Name Honey well
Model Name 20000591-01
Battery -
Power Rating 7.4Vdc, 2400mAh
Type Li-ion
Brand Name Honey well
Holster .
Model Name Dolphin 9900
Brand Name AATC
Earphone |Model Name AEP-HA36D-01
Signal Line Type 1.1 meter shielded cable without ferrite core

Remark: Above EUT's information was declared by manufacturer. Please refer to the specifications of
manufacturer or User's Manual for more detailed features description.

SPORTON International Inc.
TEL : 886-3-327-3456

FAX : 886-3-328-4978

FCC ID : HD59900LUP

Page Number :
Report Issued Date :
Report Version :

1 of 106
Mar. 14, 2008
Rev.01




G’F@ FCC Test Report

Report No. : FR830601B
1.4 Feature of Equipment under Test
Product Feature & Specification
DUT Type : Dolphin 9900 Mobile computer
Trade Name : Honey well
Model Name : Dolphin 9900
FCCID: HD59900LUP
GSM850 : 824 MHz ~ 849 MHz
Tx Frequency : PCS1900 : 1850 MHz ~1910 MHz
WLAN / Bluetooth : 2400 MHz ~ 2483.5 MHz
GSM850 : 869 MHz ~ 894 MHz
Rx Frequency : PCS1900 : 1930 MHz ~ 1990 MHz
WLAN / Bluetooth : 2400 MHz ~ 2483.5 MHz
) Bluetooth : 79
Number of Channels : WLAN - 11
Carrier Frequency of Each Bluetooth : 2402+n*1 MHz; n=0~78
Channel : WLAN : 2412+(n-1)*5 MHz; n=1~11
GSM : 200 KHz
Channel Spacing : Bluetooth : 1 MHz
WLAN : 5 MHz
GSM850 : 32.66 dBm (GSM) / 26.25 dBm (EDGES)
Maximum Output Power to PCS1900 : 29.28 dBm (GSM) / 24.91 dBm (EDGES)
Antenna - Bluetooth 1.81 dBm (1Mbps)
' Bluetooth EDR : 3.53 dBm (2Mbps) / 3.85 dBm (3Mbps)
WLAN 16.06 dBm (802.11b) / 13.69 dBm (802.11Q)
Type of Antenna Connector N/A
GSM: PIFA Antenna
Antenna Type : Bluetooth: Chip Antenna
WLAN: PIFA Antenna
850MHz : Peak: -2.15dBi, Average: -6.33dBi
900MHz : Peak: -1.14dBi, Average: -5.01dBi
Antenna Gain - 1800MHz : Peak: 3.22dBi, Average: -1.58dBi
enna Lain - 1900MHz : Peak 3.76dBi, Average: -2.18dBi
Bluetooth : Peak: -2.35dBi, Average: -6.62dBi
802.11b/g : Peak: 3.18dBi, Average: -2.41dBi
HW Version : B2.12
SW Version : Revision 04.001 (SV19)
GPRS / EGPRS Multislot class : 12
GSM / GPRS : GMSK
EDGE : 8PSK
L Bluetooth (1Mbps) : GFSK
Type of Modulation : Bluetooth EDR (2Mbps) : 7 /4-DQPSK
Bluetooth EDR (3Mbps) : 8-DPSK
WLAN : DSSS / OFDM
Function Type: Transmitter ‘ Transceiver \%
DUT Stage : Identical Prototype
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2. Test Configuration of Equipment under Test

2.1 Test Manner

a. The EUT has been associated with peripherals pursuant to ANSI C63.4-2003 and configuration
operated in a manner tended to maximize its emission characteristics in a typical application.
b. The data rate, 3Mbps, was chosen to being tested, due to the highest RF output power.

Data Rate / Modulation
Channel | Frequency GFSK 7 14-DQPSK 8-DPSK
1Mbps 2Mbps 3Mbps
Choo 2400MHz 1.17 dBm 3.53 dBm 3.85 dBm
Ch39 2441MHz 1.40 dBm 3.06 dBm 3.18 dBm
Ch78 2480MHz 1.81 dBm 3.34 dBm 3.57 dBm

Bluetooth uses frequency hopping spread spectrum (FHSS) operation which also facilities
Bluetooth multiple access and coexistence among other types of wireless systems. The basic
frequency-hopping pattern is a pseudo-random ordering of 79 channel frequencies in the ISM band
and the hopping rate is nominally 1600 hops per second. The EDR modulation format uses one of
two types of DPSK (Pi/4-DQPSK or 8-DPSK) in the payload section of the packet. As shown in
figure, the EDR packet begins using GFSK modulation during the access code and header portions
of the packet but changes to DPSK modulation after the guard time. Changing to a DPSK format
allows increased data rates of 2 Mb/s or 3 Mb/s.

c. The EUT is programmed to transmit signal continuously for all testings.

d. Frequency range investigated: conduction 150 KHz to 30 MHz, radiation 30 MHz to 25000 MHz.

2.2 Test Mode

Application

Radiated BT Tx BT Tx(EDR 2Mbps) BT Tx(EDR 3Mbps)

Emission / |Mode 1: CHOO_2402 MHz Mode 4: CHO0_2402 MHz [Mode 7: CHOO_2402 MHz

RF Mode 2: CH39_2441 MHz Mode 5: CH39_2441 MHz [Mode 8: CH39_2441 MHz

Conducted |Mode 3: CH78_2480 MHz Mode 6: CH78_2480 MHz [Mode 9: CH78_2480 MHz

Mode 1: GSM850 Idle Mode + WLAN Link + H Pattern + Scanner + MPEG4 + Adapter + BT Link + Cradle
Conducted
Mode 2: PCS1900 Idle Mode + WLAN Link + H Pattern + Scanner + MPEG4 + Adapter + BT Link + Cradle
Emission
Mode 3: EDGE Idle Mode + WLAN Link + H Pattern + Scanner + MPEG4 + Adapter + BT Link + Cradle

Note: For BT, we tested radiated emissions full modes in 3Mbps and retesting the worst channel, CH78, in 1Mbps and

2Mbps respectively.
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2.3 Ancillary Equipment List

Item | Equipment Trade Name | Model Name | FCC ID Data Cable / Power Cord
1. Base Station R&S CMU200 N/A N/A
2. Bluetooth Earphone | Engotech ET-BH111 PQY471087 | N/A

2.4 Connection Diagram of Test System

<Radiated Emission>

EUT

(i

<Conducted Emission>

.

1208 B0Hz

120%/! B0Hz
6 Iy .
BT Earphone ELT Adapter
Dipale
Artenna
* [
Basze Station

& [

WLARN AP
SPORTON International Inc. Page Number : 4 of 106
TEL : 886-3-327-3456 Report Issued Date : Mar. 14, 2008
FAX : 886-3-328-4978 Report Version : Rev.01

FCC ID : HD59900LUP




SNQF@ FCC Test Report Report No. : FR830601B

3. RF Utility

The programmed RF Utility is installed in EUT to provide channel selection, power level, data rate and the
application type. RF Utility can send transmitting signal for all testings.

SPORTON International Inc. Page Number : 5 0f 106
TEL : 886-3-327-3456 Report Issued Date : Mar. 14, 2008
FAX : 886-3-328-4978 Report Version : Rev.01

FCC ID : HD59900LUP



G’F@ FCC Test Report Report No. : FR830601B

4. General Information of Test

Test Site Location : No. 52, Hwa Ya 1* Rd., Hwa Ya Technology Park,
Kwei-Shan Hsiang, Tao Yuan Hsien, Taiwan, R.O.C.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
Test Site No : COO01-HY, 03CH06-HY
4.1 Test Voltage

AC 120V / 60Hz

4.2 Standard for Methods of Measurement

ANSI C63.4-2003

4.3 Test Compliance

47 CFR Part 15 Subpart C

4.4 Frequency Range

a. Conduction: from 150 kHz to 30 MHz
b. Radiation: from 30 MHz to 25000 MHz

45 Test Distance

The test distance of radiated emission from antenna to EUT is 3 m.
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5. Test Data and Test Result

5.1 List of Measurements and Examinations

The Emission Mode: Bluetooth

FCC Rule Description of Test Result
15.207 Conducted Emission Pass
15.247(a)(1)(iii) | Hopping Channel Bandwidth Pass
15.247(a)(1) Hopping Channel Separation Pass
15.247(a)(1)(iii) | Number of Hopping Frequency Pass
15.247(a)(1)(iii) | Dwell Time of Each Frequency Pass
15.247(b)(1) Output Power Pass
15.247(d) 100 KHz Bandwidth of Frequency Band Edges Pass
15.209(a)
Radiated Emission Pass
15.247(d)
15.203
Antenna Requirement Pass
15.247(b)(4)
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5.2 Band Edges Measurement

5.2.1 Measuring Instruments

As described in chapter 6 of this test report.

5.2.2 Test
1.
2.

Procedure

The transmitter output was connected to the spectrum analyzer via a low lose cable.

Set both RBW and VBW of spectrum analyzer to 100 KHz with suitable frequency span including

100 KHz bandwidth from band edge.

3. The band edges was measured and recorded.

5.2.3 Test Result

Application Type : Bluetooth
Temperature : 24~25C
Relative Humidity : 55~56%
Test Engineer : __Ken

FCC ID : HD59900LUP

Test Result in BT lower band PASS
Test Result in BT higher band PASS
Test Result in BT EDR(2Mbps) lower band PASS
Test Result in BT EDR(2Mbps) higher band PASS
Test Result in BT EDR(3Mbps) lower band PASS
Test Result in BT EDR(3Mbps) higher band PASS
5.2.4 Note on Band Edge Emission
>» BT(1Mbps)
CH78 (Horizontal)
Frequency Level Over Limit Read Antenna Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/m) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg)
2483.50 48.56 -5.44 54.00 48.23 31.98 4.05 35.70 120 275 Average
2483.50 56.73 -17.27 74.00 56.40 31.98 4.05 35.70 100 0 Peak
CH78 (Vertical)
Frequency Level Over Limit Read Antenna Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/m) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg)
2483.50 46.94 -7.06 54.00 46.61 31.98 4.05 35.70 106 11 Average
2483.50 55.11 -18.89 74.00 54.78 31.98 4.05 35.70 100 0 Peak
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> BT EDR(2Mbps)
CH78 (Horizontal)
Frequency Level Over Limit Read Antenna  Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/Im) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg)
2483.50 50.72 -3.28 54.00 50.39 31.98 4.05 35.70 121 273 Average
2483.50 60.83 -13.17 74.00 60.50 31.98 4.05 35.70 100 0 Peak
CH78 (Vertical)
Frequency Level Over Limit Read Antenna  Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/im) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg)
2483.50 48.87 -5.13 54.00 48.54 31.98 4.05 35.70 105 11 Average
2483.50 59.09 -14.91 74.00 58.76 31.98 4.05 35.70 100 0 Peak
> BT EDR(3Mbps)
CHOO (Horizontal)
Frequency Level Over Limit Read Antenna  Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/im) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg)
2387.33 40.57 -13.43 54.00 40.47 31.86 3.92 35.68 128 284 Average
2387.33 50.96 -23.04 74.00 50.86 31.86 3.92 35.68 100 0 Peak
CHOO (Vertical)
Frequency Level Over Limit Read Antenna  Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/im) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg)
2314.56 39.59 -14.41 54.00 39.70 31.73 3.82 35.67 100 43 Average
2314.56 50.13 -23.87 74.00 50.24 31.73 3.82 35.67 100 0 Peak
CH78 (Horizontal)
Frequency Level Over Limit Read Antenna Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/im) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg)
2483.50 49.46 -4.54 54.00 49.13 31.98 4.05 35.70 106 11 Average
2483.50 59.59 -14.41 74.00 59.26 31.98 4.05 35.70 100 0 Peak
CH78 (Vertical)
Frequency Level Over Limit Read Antenna Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/im) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg)
2483.50 50.72 -3.28 54.00 50.39 31.98 4.05 35.70 121 273 Average
2483.50 60.83 -13.17 74.00 60.50 31.98 4.05 35.70 100 0 Peak
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5.2.5 Band Edge

BT
CHOO0
® *RBW 100 kHz Marker 1 [T1 ]
*VBW 100 kHz -36.10 dBm
Ref 20 dBm “Att 20 dB “SWT 500 ms 2.400000000 GHz
20 Offset 19(8 dB
L10
1 PK
iAXH D1 1.12 dBm
B LVL
L-10
— D2 -118.88 dBm

——30

F-50

+-60

+-70

F1
-80
Center 2.353 GHz 10 MHz/ Span 100 MHz
Date: 6.MAR.2008 23:23:14
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CH78
@ “RBW 100 kHz Marker 1 [T1 ]
*VBW 100 kHz -42.82 dBm
Ref 20 dBm “Att 20 dB *SWT 500 ms 2.484000000 GHz
20 Qffset 19(8 dB
l10
1 PK
S D1 1.73 dBm
LVL
-0
D2 -[18.27 dBm
——20
L. 3'\

-—60

=70

F1
-80

Center 2.527 GHz 10 MHz/ Span 100 MHz

Date: 6.MAR.2008 23:22:22
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BT EDR(2Mbps)

CHOO
@ “RBW 100 kHz Marker 1 [T1 ]
*VBW 100 kHz -37.76 dBm
Ref 20 dBm “Att 20 dB *SWT 500 ms 2.400000000 GHz
20 Offset 19(8 dB
10 [ A
e D1 2.95 dBm I
0 LVL
+-10
D2 -[17.05 dpm
| -20
+-30 l
v 3DB
I—-40
I-60
I-70
F1
-80
Center 2.353 GHz 10 MHz/ Span 100 MHz
Date: 6.MAR.2008 23:44:07
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CH78
® *RBW 100 kHz Marker 1 [T1 ]
*VBW 100 kHz -43.29 dBm
Ref 20 dBm “Att 20 dB “SWT 500 ms 2.483600000 GHz
20 Qgffset 198 dB
L10
1 PK
I D1 2.6 [dBm
0 LVL
-0
D2 -[17.4 dBm
2]
H3
3DB
— A0
Y
| 50 MWWV““WWMMMAWWMMMMMW
+-60
+-70
F1
-80
Center 2.527 GHz 10 MHz/ Span 100 MHz
Date: 6.MAR.2008 23:43:23
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BT EDR(3Mbps)

CHOO
@ *RBW 100 kHz Marker 1 [T1 ]
*VBW 100 kHz -34.97 dBm
Ref 20 dBm “Att 20 dB *SWT 500 ms 2.400000000 GHz
20 Offset 19(8 dB
10 [ A
e D1 2.95 dBm I
0 LVL
+-10
D2 -[17.05 dpm
-20
+-30
}
3DB
-40
wﬁ?ﬁ§4ﬁ¢¢buiﬂkvﬂuvu)LAV—LKJ\\JkAer~NﬁuwvP\kNmPUMkMﬂdNﬂJerdbwhWVvLLﬂr*\IWQ“~vﬁ\“LJNAA~JMA
I-60
-70
F1
-80
Center 2.353 GHz 10 MHz/ Span 100 MHz
Date: 7.MAR.2008 00:11:52
SPORTON International Inc. Page Number : 14 of 106
TEL : 886-3-327-3456 Report Issued Date : Mar. 14, 2008
FAX : 886-3-328-4978 Report Version : Rev.01

FCC ID : HD59900LUP



saF@ FCC Test Report Report No. : FR830601B

CH78

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 100 kHz -40.99 dBm

Ref 20 dBm *Att 20 dB *SWT 500 ms 2.483600000 GHz
20 Qgffset 198 dB

L10

D1 2.61 dBm

LVL

D2 -[17.39 dBm

-44

-—60

=70

F1
-80

Center 2.527 GHz 10 MHz/ Span 100 MHz

Date: 7.MAR.2008 00:10:21
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5.3 Hopping Channel Separation

5.3.1 Measuring Instruments

As described in chapter 9 of this test report.

5.3.2 Test Procedure

1. The output of EUT was connected to the spectrum analyzer by a low loss cable..
2. Set RBW of spectrum analyzer to 30 KHz and VBW to 100 KHz.

3. The Hopping Channel Separation is defined as the channel is separated with the next channel.

5.3.3 Test Setup Layout

Lo

EUT
Spectrum Analyzer

5.3.4 Test Result : The spectrum analyzer plots are attached as below

Application Type : BT
Temperature : 24~25C
Relative Humidity : 55~56%
Test Engineer : __Ken

Carrier Frequency -
Channel | Frequency ; Limits Plot
Separation
(MHz) (MHz) (MHz) Ref. No.
00 2402 1.000 0.581 Mode 1
39 2441 1.000 0.581 Mode 2
78 2480 1.000 0.581 Mode 3

Remark: Hopping Channel Separation shall be greater 2/3 of 20dB bandwidth.
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Application Type : BT EDR(2Mbps)
Temperature : 24~25C
Relative Humidity : 55~56%

Test Engineer : __Ken
Carrier Frequency -
Channel | Frequency : Limits Plot
Separation
(MHz) (MHz) (MHz) Ref. No.
00 2402 1.000 0.808 Mode 4
39 2441 1.000 0.811 Mode 5
78 2480 1.000 0.808 Mode 6
Remark: Hopping Channel Separation shall be greater 2/3 of 20dB bandwidth.
Application Type : BT EDR(3Mbps)
Temperature : 24~25C
Relative Humidity : 55~56%
Test Engineer : __Ken
Carrier Frequency
Channel [ Frequency ; Limits Plot
Separation
(MHz) (MHz) (MHz) Ref. No.
00 2402 1.000 0.819 Mode 7
39 2441 1.000 0.816 Mode 8
78 2480 1.000 0.819 Mode 9
Remark: Hopping Channel Separation shall be greater 2/3 of 20dB bandwidth.
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5.3.5 Hopping Channel Seperation

Mode 1
® “RBW 30 kHz  Delta 2 [T1 ]
*VBW 100 kHz 0.00 dB
Ref 20 dBm “Att 20 dB *SWT 500 ms 1.000000000 MHz
20 Offset 198 dB Marker| 1 [T1 ]
OL77 dBm
L10 2| 401984000 GH
1 2
o

ST x*fmv Faa NI
_ N Nad .

=30

L-40

——60

-80

Center 2.4025 GHz 200 kHz/ Span 2 MHz

Date: 6.MAR.2008 23:24:28
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Mode 2
® *RBW 30 kHz  Delta 2 [T1 ]
“VBW 100 kHz -0.00 dB
Ref 20 dBm “Att 20 dB “SWT 500 ms 1.000000000 MHz
20 Offset 198 dB Marker| 1 [T1 ]
0[93 dBm

L10 440984000 _GH
1 PK] 1
o

o TN f”f”v\v
NN -

] ™~

L-40

——50

——60

=70

-80

Center 2.4415 GHz 200 kHz/ Span 2 MHz
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Mode 3
® *RBW 30 kHz  Delta 2 [T1 ]
*VBW 100 kHz -0.01 dB
Ref 20 dBm “Att 20 dB *SWT 500 ms 1.000000000 MHz
20 Offset 198 dB Marker| 1 [T1 ]
1138 dBm
L10 2| 478984000 GH
1 2
Lo X a
/\/\\/ \/\/\ /\f\\/] \'\[\,\ LVL
l_10 \/\\
v \/\\« W \f\M
+--30
3DB
L-40
+-50
+-60
+-70
-80
Center 2.4795 GHz 200 kHz/ Span 2 MHz
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Mode 4
® *RBW 30 kHz  Delta 2 [T1 ]
*VBW 100 kHz -0.03 dB
Ref 20 dBm “Att 20 dB “SWT 500 ms 1.000000000 MHz
20 Offset 198 dB Marker| 1 [T1 ]
2|58 dBm
L10 2| 401988000 GH
1 PK] 2
o A

i
|10 ™ \J\"‘/\‘\f f\f\/\(u &\J\“VH,
\
\ |

L i

LT,

W A

| -50

-60

70

-80

Center 2.4025 GHz 400 kHz/ Span 4 MHz
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Mode 5
® “RBW 30 kHz  Delta 2 [T1 ]
*VBW 100 kHz 0.02 dB
Ref 20 dBm “Att 20 dB *SWT 500 ms 1.000000000 MHz
20 Offset 198 dB Marker| 1 [T1 ]
1190 dBm
L10 2| 44098800 GH
1 2
o

k A LvL
10 ”’\AW \\J\‘/\x /-\vr/\v/\(\'*’/ \\J\*\ﬂx

——50

——60

=70

-80
Center 2.4415 GHz 400 kHz/ Span 4 MHz
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Mode 6
® “RBW 30 kHz  Delta 2 [T1 ]
*VBW 100 kHz -0.03 dB
Ref 20 dBm “Att 20 dB *SWT 500 ms 1.000000000 MHz
20 Offset 198 dB Marker| 1 [T1 ]
2122 dBm
L10 2| 478983Dp00 GH
! 2
o

i A .
|10 M /\/L/\J\\/\x mj\;\(\ﬁ/\d\wﬂx.

——50

——60

=70

-80

Center 2.4795 GHz 400 kHz/ Span 4 MHz
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Mode 7
® *RBW 30 kHz  Delta 2 [T1 ]
*VBW 100 kHz -0.02 dB
Ref 20 dBm “Att 20 dB “SWT 500 ms 1.000000000 MHz
20 Offset 198 dB Marker| 1 [T1 ]
2|60 dBm
L10 2| 401988000 GH
1 2
o I A
I VL
| _10 /\f\" A /\"’\/\/ ViAW
__20 /f \\

2% -

L_40 W

——50

——60

=70

-80

Center 2.4025 GHz 400 kHz/ Span 4 MHz
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Mode 8
® “RBW 30 kHz  Delta 2 [T1 ]
*VBW 100 kHz -0.00 dB
Ref 20 dBm “Att 20 dB *SWT 500 ms 1.000000000 MHz
20 Offset 198 dB Marker| 1 [T1 ]
1194 dBm
L10 2| 44098800 GH
1 2
o

X A "
AN
N \

——50

——60

=70

-80

Center 2.4415 GHz 400 kHz/ Span 4 MHz
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Mode 9
® “RBW 30 kHz  Delta 2 [T1 ]
*VBW 100 kHz 0.03 dB
Ref 20 dBm “Att 20 dB *SWT 500 ms 1.000000000 MHz
20 Offset 198 dB Marker| 1 [T1 ]
2121 dBm
L10 2| 478983Dp00 GH
! 2
o

i A L
|10 /\V/\'\'\/\J \\/\\vmvvr /‘A’\/\/ J \\/\\N\W
e |

——50

——60

=70

-80

Center 2.4795 GHz 400 kHz/ Span 4 MHz
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5.4 Number of Hopping Frequency

5.4.1 Measuring Instruments

As described in chapter 9 of this test report.

5.4.2 Test Procedure
a. The output of EUT was connected to the spectrum analyzer by a low loss cable.
b. Set RBW of spectrum analyzer to 100 KHz and VBW to 100 KHz.

c.  The number of hopping frequency used is defined as the device has the numbers of total channel.

5.4.3 Test Setup Layout

L{o
EUT
Spectrum Analyzer
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5.4.4 Test Result : See spectrum analyzer plots below
Application Type : BT
Temperature : 24~25C
Relative Humidity : 55~56%
Test Engineer : __Ken

Number of Hopping Frequency Limits
(Channel) (Channel)
79 15
Application Type : BT EDR(2Mbps)
Temperature : 24~25C
Relative Humidity : 55~56%
Test Engineer : __Ken
Number of Hopping Frequency Limits
(Channel) (Channel)
79 15
Application Type : BT EDR(3Mbps)
Temperature : 24~25C
Relative Humidity : 55~56%
Test Engineer : __Ken
Number of Hopping Frequency Limits
(Channel) (Channel)
79 15
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5.4.5 Number of Hopping Frequency
BT

® *RBW 100 kHz
“VBW 100 kHz

Ref 20 dBm “Att 20 dB “SWT 500 ms

20 Offset 198 dB

L10

AT

S

3DB

--60

-80

Start 2.4 GHz 8.35 MHz/ Stop 2.4835 GHz
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BT EDR(2Mbps)

® *RBW 100 kHz
“VBW 100 kHz
Ref 20 dBm “Att 20 dB “SWT 500 ms
20 Offset 19{(8 dB
10 [ A

L A A S A A

ALY A ol e e

h 3DB
| _40 |

--60

-80

Start 2.4 GHz 8.35 MHz/ Stop 2.4835 GHz
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BT EDR(3Mbps)

® *RBW 100 kHz
“VBW 100 kHz

Ref 20 dBm “Att 20 dB “SWT 500 ms

20 Offset 198 dB

L10

i A -

| _40 "Alﬂ
+-50
+-60
+-70
-80
Start 2.4 GHz 8.35 MHz/ Stop 2.4835 GHz
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5.5 Hopping Channel Bandwidth

5.5.1 Measuring Instruments

As described in chapter 9 of this test report.

5.5.2 Test Procedure
a. The transmitter output was connected to the spectrum analyzer by a low loss cable.
b. Set RBW of spectrum analyzer to 30 KHz and VBW to 300 KHz.
c. The Hopping Channel bandwidth is defined as the total spectrum the power of which is higher than

peak power minus 20 dB.

5.5.3 Test Setup Layout

L{o
EUT
Spectrum Analyzer
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5.5.4 Test Result : See spectrum analyzer plots below

Application Type : BT
Temperature : 24~25C
Relative Humidity : 55~56%

Test Engineer : __Ken
Channel | Frequency | Hopping Channel Bandwidth Plot
(MHz) (MHz) Ref. No.
00 2402 0.872 Mode 1
39 2441 0.872 Mode 2
78 2480 0.872 Mode 3
Application Type : BT EDR(2Mbps)
Temperature : 24~25C
Relative Humidity : 55~56%
Test Engineer : __Ken
Channel | Frequency | Hopping Channel Bandwidth Plot
(MHz) (MHz) Ref. No.
00 2402 1.212 Mode 4
39 2441 1.216 Mode 5
78 2480 1.212 Mode 6
Application Type : BT EDR(3Mbps)
Temperature : 24~25C
Relative Humidity : 55~56%
Test Engineer : __Ken
Channel | Frequency | Hopping Channel Bandwidth Plot
(MHz) (MH2z) Ref. No.
00 2402 1.228 Mode 7
39 2441 1.224 Mode 8
78 2480 1.228 Mode 9
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5.5.5 Hopping Channel Bandwidth

Mode 1
® *RBW 30 kHz Delta 2 [T1 ]
“VBW 300 kHz -0.26 dB
Ref 20 dBm “Att 20 dB *SWT 500 ms 872.000000000 kHz
20 Offset 19.8 dB Marker| 1 [T1 ]
-18/97 dBm
L10 2401534000 GH
1 PK
[VIAXH gy I D1 0.64 dBm
/r\/—\J/ \_’\/_ LVL
-10 \/\\

N A
L %L“ I/\,DgJ—lg_se dBm \—\ °
ﬂ :

3DB

50

-—60

=70

-80

Center 2.402 GHz 100 kHz/ Span 1 MHz
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Mode 2
® *RBW 30 kHz Delta 2 [T1 ]
“VBW 300 kHz -0.21 dB
Ref 20 dBm “Att 20 dB “SWT 500 ms 872.000000000 kHz
20 Offset 19.8 dB Marker| 1 [T1 ]
-18/89 dBm
L10 2440534000 GH
1 PK
IMAXH ko D1 0.89 dBm ~

r\\/—ﬂ\_‘/ﬁ/ \_f\\/“ LVL
AN \_/_
= ;L"\ /{19_11 dBm \'\ _iz

3DB
L-40

50

-—60

=70

-80

Center 2.441 GHz 100 kHz/ Span 1 MHz
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Mode 3
® *RBW 30 kHz Delta 2 [T1 ]
“VBW 300 kHz 0.02 dB
Ref 20 dBm “Att 20 dB *SWT 500 ms 872.000000000 kHz
20 Offset 19.8 dB Marker| 1 [T1 ]
-18[55 dBm
10 2 479524000 GH
1 PK|
MAXHIES D1 1.37 dBm » T
\/_.-\J\/—l \v—\/‘ LVL
e N~ \_/“
1 \\\v_\\ 2
o D2 -[18.63 dBm N \\\
-30
3DB
+-40
-50
+-60
+-70
-80
Center 2.48 GHz 100 kHz/ Span 1 MHz
Date: 6.MAR.2008 23:20:36
SPORTON International Inc. Page Number : 36 of 106
TEL : 886-3-327-3456 Report Issued Date : Mar. 14, 2008
FAX : 886-3-328-4978 Report Version : Rev.01

FCC ID : HD59900LUP



SPORTON L45. FCC Test Report Report No. : FR830601B
Mode 4
® *RBW 30 kHz Delta 2 [T1 ]
“VBW 300 kHz 0.96 dB
Ref 20 dBm “Att 20 dB *SWT 500 ms 1.212000000 MHz
20 Offset 19.8 dB Marker| 1 [T1 ]
-17133 dBm
10 2401352000 GH
_ D1 2.52 dBm
MAXH I - 7
WA
10 /’V\vf'f\f\/ “'\/\’\"\ A
pe b
D2Y-17.48 dBm
| 20 \
NS
e KAV
-50
+-60
+-70
-80
Center 2.402 GHz 200 kHz/ Span 2 MHz
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Mode 5
® *RBW 30 kHz Delta 2 [T1 ]
“VBW 300 kHz 0.05 dB
Ref 20 dBm “Att 20 dB *SWT 500 ms 1.216000000 MHz
20 Offset 19.8 dB Marker| 1 [T1 ]
-18/03 dBm
L10 2440352000 GH
1 PK
MAXH D1 1.93| dBm

g ’\,\/j \/\’J\/ LVL
L-10 AN\ N M\
ST Y
1 2
Dlng18_O7 dBm

\Bimﬂ/ \ I

40 AW

50

-—60

=70

-80
Center 2.441 GHz 200 kHz/ Span 2 MHz
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Mode 6
® *RBW 30 kHz Delta 2 [T1 ]
“VBW 300 kHz 0.94 dB
Ref 20 dBm “Att 20 dB “SWT 500 ms 1.212000000 MHz
20 Offset 19.8 dB Marker| 1 [T1 ]
-17|56 dBm

L10 2. 479352000 GH
1 PK
A D1 2.2 dBm

o ,\/\J LVL
| 10 /’V\VJ\ f\/ w\/'\/\’\vﬂ
1 S
D/g]{17_8 dBm
-20

g NS

50

-—60

=70

-80

Center 2.48 GHz 200 kHz/ Span 2 MHz
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Mode 7
® *RBW 30 kHz Delta 2 [T1 ]
“VBW 300 kHz -0.36 dB
Ref 20 dBm “Att 20 dB “SWT 500 ms 1.228000000 MHz
20 Offset 19.8 dB Marker| 1 [T1 ]
-17/05 dBm
L10 24012360000 GH
1 PK

D1 2.59 dBm

£ i

-10 N\ /J

a¥
” "~
2 [ \ 3
D2y=~17 .41 dBm
0 7 LN

Ay -

L-40

50

-—60

=70

-80

Center 2.402 GHz 200 kHz/ Span 2 MHz
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Mode 8
® *RBW 30 kHz Delta 2 [T1 ]
“VBW 300 kHz -0.03 dB
Ref 20 dBm “Att 20 dB *SWT 500 ms 1.224000000 MHz
20 Offset 19.8 dB Marker| 1 [T1 ]
-17|73 dBm
L10 24402360000 GH
1 PK
MAXH D1 1.96| dBm 7
-0
I
L-10 /'\w//’-\’\/\/ \VMJV
1 \\2
o D%’> 8.04 dBm AL

o/ \ o
P NS

Vi

I-50

+-60

+-70

-80

Center 2.441 GHz 200 kHz/ Span 2 MHz
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Mode 9
® *RBW 30 kHz Delta 2 [T1 ]
“VBW 300 kHz -0.27 dB
Ref 20 dBm “Att 20 dB *SWT 500 ms 1.228000000 MHz
20 Offset 19.8 dB Marker| 1 [T1 ]
-17|34 dBm
L10 2. 479360000 GH
1 PK u
il D1 2.27 dBm 7
WA
|10 /'\_V/’ ’_\’\/\/ \VM\I g
1 ¥
2o Dzlfs 7.73 dBm AL

et NS

WA ~
+-50
—-60
—-70
-80
Center 2.48 GHz 200 kHz/ Span 2 MHz
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5.6 Dwell Time of Each Frequency

5.6.1 Measuring Instruments

As described in chapter 9 of this test report.

5.6.2 Test Procedure
a. The transmitter output was connected to the spectrum analyzer by a low loss cable.
b. Set RBW of spectrum analyzer to 1IMHz and VBW to 1MHz.
c. Setthe center frequency on any frequency would be measure and set the frequency span to zero
span.
d. The calculate =79 * 0.4 * (1600/79) * t (t = the time duration of one single pulse )

5.6.3 Test Setup Layout

Lo

EUT
Spectrum Analyzer

5.6.4 Test Result : See spectrum analyzer plots below
Application Type : BT
Temperature : 24~25C
Relative Humidity : 55~56%
Test Engineer : __Ken

CH39
Average Hopping Package
Package Mode : Dwell Time Limit
Channel Transfer Time
(us) (s) (s)

DH1 10 440 0.139 04

DH3 5 1710 0.270 0.4

DH5 34 3080 0.331 0.4
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Application Type : BT EDR(2Mbps)
Temperature : 24~25C

Relative Humidity : 55~56%

Test Engineer : __Ken

CH39
Average Hoppin Package
Package Mode J PPINg J Dwell Time Limit
Channel Transfer Time

(us) (s) (s)
DH1 10 452 0.143 0.4
DH3 5.1 1720 0.277 0.4
DH5 3.4 3020 0.324 0.4

Application Type : BT EDR(3Mbps)
Temperature : 24~25C

Relative Humidity : 55~56%

Test Engineer : __Ken

CH39
Average Hoppin Package
Package Mode g PPINg g. Dwell Time Limit
Channel Transfer Time
(us) (s) (s)
DH1 10 460 0.145 0.4
DH3 5 1730 0.273 0.4
DH5 3.4 3040 0.327 0.4
% Remark:
1. Dwell Time=79(channels) x 0.4(s) x average hopping channel x package transfer time
2. 79 channels come from the Hopping Channel number.
3. Average Hopping Channel = hops/sweep time
4. t: Package Transfer Time(us)
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5.6.5 Dwell Time

DH1 (CH39)
@ RBW 1 MHz Delta 3 [T1 ]
“VBW 1 MHz 0.13 dB
Ref 20 dBm “Att 20 dB SWT 2 ms 1.260000 ms
20 Offset 198 dB Marker| 1 [T1 ]
-45/00 dBm
10 68_000000 ps
— Delta p [T1 ] SGL
CLRWR [ -4/84 dB
o AA40-0Pp0P00 s | LvL
F-1
F-2
,_3'\
3DB
L 4D
b |
--60
--70
-80
Center 2.441 GHz 200 ps/
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@ RBW 1 MHz
“VBW 1 MHz
Ref 20 dBm “Att 20 dB SWT 10 s
20 Offset 19(8 dB
|10 [ A ]
SGL
1 PKES
ICLRWR|
1 LVL
g
3DB
b UL WAUNYY \WWVUAU N UMW JU
+-50
L -60
L-70
-80
Center 2.441 GHz 1 s/
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DH3 (CH39)
® RBW 1 MHz Delta 3 [T1 ]
*VBW 1 MHz -0.81 dB
Ref 20 dBm “Att 20 dB SWT 5 ms 2.490000 ms
20 Offset 198 dB Marker| 1 [T1 ]
-441 42 dBm
10 20_000000 ps
— Delta p [T1 ] SGL
CLRWR] v —2118 dBb
o T-7I0P0g s | LvL
+-10.
+—20
+-30
3DB
Yo}
+-60:
+—70
-80
Center 2.441 GHz 500 ps/

Date: 6.MAR.2008 23:33:17

SPORTON International Inc. Page Number 1 47 of 106
TEL : 886-3-327-3456 Report Issued Date : Mar. 14, 2008
FAX : 886-3-328-4978 Report Version : Rev.01

FCC ID : HD59900LUP



SPORTON L45. FCC Test Report Report No. : FR830601B
@ RBW 1 MHz
“VBW 1 MHz
Ref 20 dBm “Att 20 dB SWT 10 s
20 Offset 198 dB
L10
SGL
LVL
3DB
\MJ\‘JJ*JJ\; AU WAL kvj wiw By ~J W 1M\JUJ~L
--50
--60
--70
-80
Center 2.441 GHz 1 s/
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DH5 (CH39)
® RBW 1 MHz Delta 3 [T1 ]
*VBW 1 MHz 3.61 dB
Ref 20 dBm *Att 20 dB SWT 10 ms 3.860000 ms
20 Offset 198 dB Marker| 1 [T1 ]
-48L 05 dBm
10 1.520000 ms
— Delta p [T1 ] SGL
ICLRWR) 0lL22 dB
o -O80DPO TS | Ly
+-10.
+—20
+-30
3DB
| _40
P A
MN\Jﬁ M lef
+-50
+-60:
+—70
-80
Center 2.441 GHz 1 ms/
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@ RBW 1 MHz
“VBW 1 MHz
Ref 20 dBm “Att 20 dB SWT 10 s
20 Offset 19(8 dB
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2DH1 (CH39)

@ RBW 1 MHz Delta 3 [T1 ]
*VBW 1 MHz -0.55 dB
Ref 20 dBm *Att 20 dB SWT 2 ms 1.260000 ms
20 Offset 198 dB Marker| 1 [T1 ]
-43[ 94 dBm
10 h20_000Dp00 ps
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2 DH3 (CH39)

® RBW 1 MHz Delta 3 [T1 ]
*VBW 1 MHz -0.47 dB
Ref 20 dBm “Att 20 dB SWT 5 ms 2.510000 ms
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2 DH5 (CH39)

@ RBW 1 MHz Delta 3 [T1 ]
*VBW 1 MHz -0.20 dB
Ref 20 dBm *Att 20 dB SWT 10 ms 3.780000 ms
20 Offset 19.8 dB Marker| 1 [T1 ]|
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3DH1 (CH39)

@ RBW 1 MHz Delta 3 [T1 ]
*VBW 1 MHz 1.31 dB
Ref 20 dBm *Att 20 dB SWT 2 ms 1.268000 ms
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3DH3 (CH39)

@ RBW 1 MHz Delta 3 [T1 ]
*VBW 1 MHz 0.32 dB
Ref 20 dBm *Att 20 dB SWT 5 ms 2_.528000 ms
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3DH5 (CH39)
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5.7 Peak Output Power Measurement

5.7.1 Measuring Instruments

As described in chapter 6 of this test report.

5.7.2 Test Procedure
The antenna port (RF output) of the EUT was connected to the input (RF input) of a spectrum analyzer

for BT measurement. RBW and VBW are set to 3MHz. The cable loss has been offset before testing.

5.7.3 Test Setup Layout

|——O
EUT Power Meter
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5.7.4 Test Result

Application Type :

BT

Temperature : 24~25C
Relative Humidity : 55~56%

Test Engineer : __Ken
BT(1Mbps)
Channel [ Frequency [ Measured Output Power Limits
(MHz) (dBm) (Watt / dBm )
00 2402 1.17 1W /30 dBm
39 2441 1.40 1W /30 dBm
78 2480 1.81 1W /30 dBm
BT EDR(2Mbps)
Channel | Frequency [ Measured Output Power Limits
(MHz) (dBm) (Watt /dBm )
00 2402 3.53 1W /30 dBm
39 2441 3.06 1W /30 dBm
78 2480 3.34 1W /30 dBm
BT EDR(3Mbps)
Channel | Frequency [ Measured Output Power Limits
(MHz) (dBm) (Watt /dBm )
00 2402 3.85 1W /30 dBm
39 2441 3.18 1W /30 dBm
78 2480 3.57 1W /30 dBm
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5.7.5 Output Power
BT(1Mbps)
Mode : CHOO (2402MHz)

% “RBW 3 MHz Marker 1 [T1 ]
*VBW 3 MHz 1.17 dBm

Ref 20 dBm “Att 20 dB “SWT 500 ms 2.401990000 GHz

20 Offset 198 dB
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L 40
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-80

Center 2.402 GHz 500 kHz/ Span 5 MHz
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BT(1Mbps)
Mode : CH39 (2441MHz)

% “RBW 3 MHz Marker 1 [T1 ]
*VBW 3 MHz 1.40 dBm

Ref 20 dBm “Att 20 dB “SWT 500 ms 2.440880000 GHz
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=70
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Bluetooth(1Mbps)
Mode : CH78 (2480MHz)

% “RBW 3 MHz Marker 1 [T1 ]
*VBW 3 MHz 1.81 dBm
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Bluetooth(2Mbps)
Mode : CHOO (2402MHz)

% “RBW 3 MHz Marker 1 [T1 ]
*VBW 3 MHz 3.53 dBm
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Bluetooth(2Mbps)
Mode : CH39 (2441MHz)
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Bluetooth(2Mbps)
Mode : CH78 (2480MHz)
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Ref 20 dBm “Att 20 dB “SWT 500 ms 2.479760000 GHz

20 Offset 198 dB

L10

R

+0

| ——] — |V

-—-10

-—20

L 40

——50

-—60

=70

-80

Center 2.48 GHz 500 kHz/ Span 5 MHz

Date: 6.MAR.2008 22:03:13

SPORTON International Inc. Page Number : 70 of 106
TEL : 886-3-327-3456 Report Issued Date : Mar. 14, 2008
FAX : 886-3-328-4978 Report Version : Rev.01

FCC ID : HD59900LUP



G’F@ FCC Test Report Report No. : FR830601B

Bluetooth(3Mbps)
Mode : CHOO (2402MHz)
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Bluetooth(3Mbps)
Mode : CH39 (2441MHz)
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Bluetooth(3Mbps)
Mode : CH78 (2480MHz)
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5.8 Conducted Emission

5.8.1 Measuring Instruments

As described in chapter 6 of this test Report.

5.8.2 Test Procedures
a. The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept at least 80

centimeters from any other grounded conducting surface.

b. Connect EUT to the power port of a line impedance stabilization network (LISN).

c. All the support units are connected to the other LISN.

d. The LISN provides 50 ohm coupling impedance for the measuring instrument.

e. The FCC states that a 50 ohm, 50 microhenry LISN should be used.

f.  Both sides of AC line were checked for maximum conducted interference.

g. The frequency range from 150 KHz to 30 MHz was searched.

h. Set the test-receiver system to Peak Detect Function and specified bandwidth with Maximum Hold

Mode.
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5.8.3 Test Data

*  Temperature : 24~25C

= Relative Humidity : 55~56%
= Test Engineer :
*  Test Mode : Mode 1

James

B The test that passed at minimum margin was marked by the frame in the following table.

- Level (dBuV)

Date: 2008-03-13 Time: 02:10:04

\
\

CHSAVCCICISPR-B

CHSWCCICISPR -B AV

0.150.2 05 1 2 5 10 20 30
Frequency {MHz)
Site CCO01-HY
Condition | CNEAWCCIACIEPR-E 20014004 200604 LINE
EUT CPDA
Power - 140¥ 60Hz
bModel - FRA30601
Femo :GEMBS0 Idle+ WLAN Link +H Pattern+Scanmner
Memo c+MPEGY + Adaptor + BT Link + Cradle
Over Limit Read Probe Cable
Fregq Lewel Limit Line Lewel Factor Loss Remark
MH= dBuv dE dBuv dBuv df df
1 0.1584 39.78 -24.52 64.30 39.60 0.10 0.08 QF
Z 0.154 Z5.65% -25.65 54.30 25.47 0.1a 0.05 Average
3 0.233 32.98 -29.19 @/2.17 32.79 0.1a o.o0% Qp
4 0.238 =27.758 -24.39 52.17 27.5%9 o.1a 0.09 Average
5 0.299 32.45 -27.81 60.27 3:2.26 0.1a0 0.10 QF
& 0.299 27,75 -22.52 50.27 27.55 0.1a0 0.10 Average
7 0.421 34.00 -13.43 47.43 33.78 0.1a 0.12 Awverage
i 0.421 34.67 -22.76 57.43 34.45 0.1a0 0.1z QF
=] 0.479 33.72 -22Z2.64 56.36 33.49 0.10 0.13 QF
10 0.479 253.55 -22.78 46.36 235.35 0.1a 0.15 Average
11 0.533 33.17 -22.83 G6.00 32.93 0.1a 0.14 Qp
1z 0.533 32.08 -13.92 45.00 31.84 0.1a 0.14 Average
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80 Level (dBuv) Date: 2008-03-13 Time: 02:13:34

CHSAMCCICISPR-B

\ CHSAWCCLCISPR -B AW
g

40
i 11
[y
I] 0.150.2 0.5 1 2 5 10 20 30
Frequency (MHz)

Site (Co0l-HY
Condition : CNSWCCLCISPR-B 2001004 200604 NEUTRAL
EUT :FDA

Power 1207 H0Hz
todel - FRA30601
Femno GGEMBS0 Idle+ WLAN Link +H Pattern+Scanner
Femno +MPEGS + Adaptor + BT Link + Cradle
Over Limit Read Probe Cable

Freq Lewel Limit Line Level Factor Loss Remark

MH= dBuy db dEu¥ dBu¥ db db
1 0.1%3 40.85% -23.73 o64.53 40.686 0.1o 0.09 QF
z 0.178% 28.71 -25.87 ©54.53 28.52 0.10 0,09 Average
3 0.238 35.96 -28.21 62.17 335.77 0.1a o.09 QF
4 0.238 =27.7% -24.38 52.17 2Z7.80 0.1a 0.09 Averadge
5 0.3558 30.33 -18.44 45.77 30.12 0.1a 0.11 Awveradge
] 0.3533 31.37 -27.40 55.77 3l.1a 0.10 0.1l QF
| 7 0.533 33.52 -12.458 46.00 33.28 0.10 0.14 Average
g 0.533 34.80 -Z1.2Z0 56.00 34.56 0.10 0.14 QF
a 0.0l 31.97 -24.03 5e.00 31.73  0.10  0.14 QP
10 0.601 30.67 -15.33 46.00 30043 0.1a 0.14 Average
11 l16.651 30.75 -29.25 a&0.00 29.97 0.34 0.44 QF
12 16.651 =27.97 -22.03 50.00 27.19 0.34 0.44d Average
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Temperature : 24~25C

*  Relative Humidity : 55~56%
* Test Enginner :
* Test Mode : Mode 2

James

B The test that passed at minimum margin was marked by the frame in the following table.

- Level (dBuV)

Date: 2008-03-13 Time: 02:2406

I/

CHSWCCICISPR-B

CHSWCCLCISPR -B AV

40
3
[
1
0 0.150.2 05 1 2 5 10 20 30
Frequency {MHz)
Bite (CO0L-HY
Condition  CNSACCIACIZPR-B 20014004 200604 LINE
EUT (PDA
Power 1207 &B0Hz
Model - FRA30601
Memmo (PCE1900 Idle+ WL AN Link+H Pattern+Scanner
Iemo +MPEGY + Adaptor + BT Link + Cradle
Over Limit Read Probe Cable
Fregq Lewel Limit Line Lewel Factor Loss Remark
MH= dEu¥ dE dEu¥ dEu¥ dE dE
1 0.17% 35.60 -25.93 A4.53 35.41 0.10 o.o0% Qp
2 0.179 30.95 -23.58 54.53 30.76 0.1a 0.09 Average
3 0.239 =27.29 -24.84 52.13 27.10 0.10 0.09 Average
4 0.239 30,79 -31.34 62.13 30.60 o.1a0 o.o09 QF
5 0.299 27,75 -22.52 50.27 27.55 0.1a 0.10 Average
& 0.299 30,96 -29.31 60.27 30.76 0.1a0 o.10 QF
7 0.41% 33.52 -13.95 47.47 33.30 0.1a 0.12 Average
i) 0.41% 34.43 -23.04 §7.47 34.Z21 0.1a 0.1z QF
o 0.533 32.64 -13.36 45.00 32.40 0.1a0 0.14 Average
10 0.538 33.74 -22.26 56.00 33.50 0.1a0 0.14 QF
11 lg. 660 31.01 -28.99 60.00 30023 0.34 0.44 QF
12 16.660 Z25.81 -21.1% G50.00 25.03 0.34 0.4d Average
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Level (dBuv)
B0

Date: 2008-03-13 Time: 02:27:43

CHSAVCCUCISPR-B

I/

CHSWCCICISPR -B AV

40
¢
7 1EE|
0 0.150.2 05 1 2 5 10 20 30
Frequency {MHz)
Bite CCO01-HY
Condition | CNEACCIACIRPR-B 20014004 200604 NEUTELL
EUT CPDA
Power 1207 H0Hz
bodel - FRB30601
Femno CPCEL1900 Idle+ WL AN Link+H Pattern+Scanner
Femo c+MPEGS + Adaptor + BT Link + Cradle
Oyer Limit Read Probe Cable
Fregq Lewel Limit Line Lewel Factor Loss Remark
MH= dEu¥ dE dEu¥ dEu¥ dE dE
1 0.132 40.08 -24.31 &4.39 39.89 0.1a0 o.o05 Qp
2 0.182 =25.34 -26.05 54.39 258.15 0.10 0.09 Average
3 0.238 27.15 -24.99% 52.17 26.99 0.1a 0.09 Average
4 0.233 33.66 -23.51 @/Z.17 33.47 0.1a0 o.o09 QPp
5 0.360 31.03 -27.70 GEG&.73 30.82 0.1a0 0.11 Qp
1 0.360 30.15% -18.558 453.73 29.94 o.1a0 0.11 Awverage
7 0.419 31.79 -25.68 57.47 31.57 0.10 0.1z QF
g 0.41% 25,46 -15.01 47.47 29.24 0.1a0 0.12 Average
] 0.431 29,72 -16.60 46.32 29.49 0.1a0 0.13 Awverage
10 0.4831 32.08 -24.24 E5&6.32 31.85 0.1a0 0.13 QF
| 11 0.541 33.16 -12.84 46.00 3:2.92 0.10 0.14d Average
12 0.541 354.21 -21.79 S56.00 33.97 0.1a0 0.14 QF
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Temperature : 24~25C
*  Relative Humidity : 55~56%
* Test Enginner: _ James
* Test Mode : Mode 3
B The test that passed at minimum margin was marked by the frame in the following table.

Level (dBuv)
&0

Date: 2008-03-13 Time: 04:23:49

CHSWCCICISPR-B

CHSAWCCLCISPR -B AW

£/

0.150.2 0.5 1 2 5 10 20 30
Frequency (MHz)
Site cCo01-HY
Condihon - CNSACCIACISPR-B 2001004 200604 LINE
EUT ‘FDA
Power 1207 B0Hz
Model : FR820a01
Memo : EDGE Idle+ WL AN Link+H Pattern+Scamner
Femno +MPEGS + Adaptor + BT Link + Cradle
Oyer Limit Read Probe Cable
Fregq Lewel Limit Line Lewel Factor Lozs Remark
MH= dEu¥ dE dEu¥ dEu¥ dE dE
1k 0.183 27.03 -27.32 54.35 26.83% 0.10 0.08 Average
z 0,183 39.31 -25.04 64.35 39.13 0.10 0.08 QF
3 0.360 31.16 -17.57 45.73 30.95 0.10 0.11 Average
4 0.360 31.27 -27.46 55.73 31.06 0.10 0.1l QF
5 0.421 29,37 -2§5.06 57.43 28.135 0.10 0.1z QF
& 0,421 27.46 -19.97 47.43 27.24 0.10 0.1z Average
7 0.473 33.42 -12.94 46.36 33.19 0.10 0.13 Average
g 0.473 34,35 -21.95 56.36 34.135 0.10 0.13 QF
El 0,538 33.35 -12.65 46.00 33.11 0.10 0.14 Average
10 0,538 34.90 -21.10 56.00 34.66 0.10 n0.14 QF
11 28.300 33.97 -26.03 60.00 32.95 0.57 0.45 QF
1z 28.300 Z21.36 -Z25.64 50.00 20.34 0.57 0.45 Average
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Level (dBuv)
B0

Date: 2008-03-13 Time: 04:27:42

CHSAMCCICISPR-B

CHSAWCCLCISPR -B AW

= /!

40
£ 1
b
0 0.150.2 05 1 2 5 10 20 30
Frequency (MHz)
Site CCO01-HY
Condition | CNEACCICIRPR-B 20014004 200604 NEUTELL
EUT CPDA
Power 1207 H0Hz
Fodel - FRB30601
Femno :EDGE Idle+ WLAN Link+H Patem+Scanner
Femo c+MPEGY + Adaptor + BT Link + Cradle
Oyer Limit Read Probe Cable
Fregq Lewel Limit Line Lewel Factor Loss Remark
MH= dEu¥ dE dEu¥ dEu¥ dE dE
1 0.182 40.96 -23.43 £4.39 40,77 0.10 o.o0% Qp
2 0.182 =27.11 -27.28 ©54.39 26.92 0.1a 0.09 Average
3 0.239 34.07 -28.06 62.13 33.88 0.10 o.o09 QF
4 0.23% 27.73 -24.40 52.13 27.54 0.1a0 0.09 Average
5 0.47% 36.584 -19.52 56.36 36.61 0.10 0,13 QF
| ] 0.47% 35.91 -10.45 46.36 35.68 0.10 0.13 Awverage
7 0.541 34.08 -21.92 G&&.00 33.84 0.1a 0.14 QF
g 0.541 32.50 -13.50 45.00 3226 o.10 0.14 Average
=] 0.601L 351.71 -24.29 5S6.00 31.47 0.10 0.14 QF
10 0.601L 30,06 -15.94 46.00 29.82 0.1a 0.14d Average
11 27.130 33.38 -26.62 &0.00 32.30 0.64 0.44 Qp
1z 27.130 Z22.58 -27.42 L0.00 Z1.50 0.64 0.44 Average
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F@ FCC Test Report Report No. : FR830601B

5.9 Radiated Emission Measurement

5.9.1 Measuring Instruments

As described in chapter 6 of this Report.

5.9.2 Test Procedures

a. The EUT was placed on a rotatable table top 0.8 meter above ground.

b. The EUT was set 3 meters from the interference receiving antenna which was mounted on the top
of a variable height antenna tower.

c. The table was rotated 360 degrees to determine the position of the highest radiation.

d. The antenna is a broadband antenna and its height is varied between one meter and four meters
above ground to find the maximum value of the field strength for both horizontal polarization and
vertical polarization of the antenna.

e. For each suspected emission, the EUT was arranged to its worst case and then tune the antenna
tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the maximum reading.

f. Set the test-receiver system to Peak or CISPR quasi-peak Detect Function and specified
bandwidth with Maximum Hold Mode.

g. Fortesting below 1GHz, If the emission level of the EUT in peak mode was 3 dB lower than the limit
specified, then testing will be stopped and peak values of EUT will be reported, otherwise, the
emissions will be repeated one by one using the quasi-peak method and reported.

h. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than average
limit (that means the emission level in average mode also complies with the limit in average mode),
then testing will be stopped and peak values of EUT will be reported, otherwise, the emissions will
be measured in average mode again and reported.
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5.9.3 Typical Test Setup Layout of Radiated Emission

Antenna

D
|

1~4m
EUT

_ . | |

Ground Plane
v \
)

TurnTable I

Spectrum Analyzer /

Test Receiver
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SPORTON LAB.

F@ FCC Test Report

Report No. : FR830601B

5.9.4 Test Data

* Temperature : 25~26°C
Relating Humidity : 42~45%

= Test Engineer :

Derek

- Test Mode : Mode 3
Polarization : Horizontal (30MHz-1GHz)

B The test that passed at minimum margin was marked by the boldface in the following table.
g L6Vl (dBuVim) 7

Date: 2008-03-11

FCC CLASS-B
==
1)) —— :
i3
23 4 6
g 30 224, 418. 612, 806. 1000
Trace: (Discrete) Frequency (MHz)
Site ¢ DICHDE-RY
Condi Lion ¢ FCC CLASS-E Sm LF-ANTCHS! 1217 RORTZONTAL
T : PDA
Power v 1 20YVac/B0Rz
Hod=| ¢ FROBIDEDI
Memo : BT Tu_CRTE: 24E80MHz + Cradle + Adaplor
TMET ¢ DEOSODODDS
Data Rate : DIHG
Plans . H
Over Limit FKeadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark

MHz dBu¥/m db dBu¥/m dBu¥ dE/m dB dB cm deg
L 30,64 23.53 -16.47 40,00 37.74 1885 0.30 33.46 130 139 Peak
2 184,98 20,90 -22.60 43.50 44,33 8.4l Q.80 33 44 e -—- Peak
3 199.29 21.19 -22.3] 43.50 44,82 8.30 Q.80 33.53 e -—- Peak
4 B2d.30 23.5b -2Z.45 4B.00 34.98 19.99 [.20 32 82 e -—- Peak
5 L. 30 24.89 -21.001 46.00 35.95 20.54 [.30 3279 e -—- Peak
3] 855,90 2272 -23.28 4B.00 32.91 20.93 [.26 32 39 e -—- Peak
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Polarization : Horizontal (1GHz-25GHz)
B The test that passed at minimum margin was marked by the boldface in the following table.

i Level {dBuvim) : Diate: 2008-03-10
L
4
FCC CLASS-B
; 7 FCC CLASS-B {AVG)
LT
]
9 1000 5H800. 10600. 15400. 20200, 25000
Trace: (Discrete) Froauancsy! {MHz)
Site ¢ DECHDGR-RY
Condibiom + FOC CLASS-E 3m SHE-ERF HORN HORTZOMTAL
EUT : PDA
Power v 1E0Y¥ac/B0Az
Hode| 1 FR OBIDADI
Memo : BT Tu_CRTE: 24E80MHz + Cradle + Adaplor
THET 1 DEDSODONDS
Data Rate : DHG
Plane : H

Over Limit FKeadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark

MHz dBu¥/m db dbu¥/m dbu¥ dE/m db db cm deg

l 2304.00 bHl.24 -22.76 T4.00 5L.25 3L.81 3.8 3587 L00 0 Peak
2 2304. 00 38.32 -14.68 bB4.00 39.33 3L.81 3.86 35.87 120 275 Average
3 X Z480. 00 90.72 90.39 3L.88 4.05 35.70 100 0 Peak
4 @ 2480, 00 84, 47 gd, [4 3108 4,05 35 70 120 275 Average
[5 ! 2483. 50 48.56 -5 44 54.00 48.23 3. 98 405 35 .70 120 275 Average
B 2483.50 B56.7T3 -LT.27 7T4.00 58.40 3L.98 4.06 35.70 100 0 Peak
T 4956. 00 54,10 -19.90 T4.00 48.87 34.19 5. 87 3b.82 mon --- Peak
8 992L.00 38.7h -35.26 T4.00 Th. 94 -9 .48 B 0T 36.79 100 0 Peak
Remark: #3 and #4 are Fundamental Signals
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Polarization : Vertical (30MHz-1GHz)

B The test that passed at minimum margin was marked by the boldface in the following table.
g L6l (dBuVim) : i Date: 2008-03-11

FCC CLASS-B
-

st —

7 £ 4 .
g 30 224, 418. 612, 806. 1000
Trace: (Discrete) Frequency (MHz)
Site + o DECHDR-RY
Comdi bion 1 FCC CLASS-E 3m LF-ANTCSS1121) WERTICAL
EUT : PDA
Power v 1E0Y¥ac/B0Az
Hode | 1 FROBE0GDI
Hemo : BT Tx_CHTE; 24B08Az + Cradle + Adaptor
THET 1 DEQSODONDS
Data Rate : DHS
Plane : H

Over Limit EReadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark

MHz dBu¥/m db dBu¥/m dBu¥ dE/m dB dB cm deg

l 30.54 E3.87 -l6. 13 40.00 38.08 [8.85 0.30 33.46 L00 L88 Peak

2 162, 84 22,73 -20.77 43.50 45.53 L10.07 Q.80 33.47 T --- Peak

3 247. 08 24.43 -2L.57 4B.00 45.07 L2.10 0.70 33.44 T --- Peak

4 820, 40 22.3b -23.650 4B.00 33.76 20.0L L. 20 3282 T --- Peak

5 g0l 30 2417 -2L.83 4B.00 35.12 20.54 1. 30 3279 T --- Peak

B 948. 90 23,42 -Z22.58 4B.00 33.79 20.87 .20 32.4b T --- Peak
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Polarization : Vertical (1GHz-25GHz)
B The test that passed at minimum margin was marked by the boldface in the following table.

i Level {dBuvim) Date: 2008-03-10
3
4
FCC/CLASS-B
4 7 FCC CLASS-B {AVG)
54 j
g
g 1000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Site 1 DICHDE-RY
Cond i Lion : FCC CTAEE-E Jm SHE-ERF HORN YERTTCAL
EUT ¢ PDA
Power v 1 E0Vac B0z
Hode| 1 FR OBIDADI
Memo : BT Tu_CRTE: 24E80MHz + Cradle + Adaplor
THET 1 DEDSODONDS
Data Rate : DHG
Plane : H

Over Limit FKeadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark

MHz dBu¥/m db dbu¥/m dbu¥ dE/m db db cm deg

l 2344.00 50.84 -Z3. 16 74.00 bH0.88 3L.78 3.8 3567 100 0 Peak
2 2344.00 38,25 -14.75 bH4.00 38.28 3L.78 3.8 3567 105 Ll Average
3 X 2480. 00 88.78 88.43 3L.88 4.06 3570 100 0 Peak
4@ Z480. 00 82,85 82.02 3L.88 4.06 3570 105 Ll Average
b 2483.50 46.84 -T.06 bH4.00 46,61 3L.88 4.06 3570 105 Ll Average
3 2483.50 Bb. Ll -18.8% 74.00 bH4.78 3L.88 4.06 3570 L0 0 Peak
7 4866. 00 54,10 -19.80 74.00 48.87 34.18 5. 87 35.62 mom --- Peak
8 9821.00 38.65 -34.36 7400 T7.84 -9.48 B.OT 36.79 L0 0 Peak
Remark: #3 and #4 are Fundamental Signals
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- Test Mode : Mode 6
Polarization : Horizontal (30MHz-1GHz)

B The test that passed at minimum margin was marked by the boldface in the following table.
g L&l (dBuVim) : i Date: 2008-03-11

FCC CLASS-B
!

gt

'BE @ 5 B
f 30 224, 418. 612, 806. 1000
Trace: (Discrete) Froquancsy! {MHz)

Site ¢ DICHOR-RY

Candi bion : FCC CLASS-E 8m LF-ANT(S51121) RORTZONTAL

EUT . PlA

Power ¢ 120¥ac/B0Az

Hoge| : FR BE0G0OI

ilemo : BT Tu_CHTE; 246080z + Cradle + Adaptor

THET 1 DEDSODONDS
E?;iewate ;. 2DHS
Over Limit EReadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m db dBu¥/m dBu¥ dE/m dB dB cm deg

L an.00 23,16 -16.84 40,00 36,70 19.66 0.30 33.50 130 125 Peak
2 188,49 Z1.06 -22.44 43.50 44,60 89,38 Q.80 3352 o -—- Peak
3 247.08 2110 -24.80 4B.00 41,74 12.10 0.TQ 33, 44 o -—- Peak
4 T84, 40 22,20 -23.80 4B.00 33.98 19.68 L. 20 3Z.85 o -—- Peak
5 B78. 90 22 32 -Z3.68 4B.00 33.39 20,38 L.30 32.75 o -—- Peak
3] g57.30 23, 14 -2Z2. 86 4B.00 33.32 20.94 L. 27T 32.38 o -—- Peak
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Polarization : Horizontal (1GHz-25GHz)
Bl The test that passed at minimum margin was marked by the boldface in the following table.

Level (dBuvim) Date: 2008-03-10
107
3
il
FCC CLASS-B
7 FCC CLASS-B (AVG)
54
]
9 1000 5H800. 10600. 15400. 20200, 25000
Trace: (Discrete) Froauancsy! {MHz)
Site + o DECHDR-RY
Condi Lion ¢ FCC CLASS-E 3m SHF-EWF HORN RORTZOWTAL
EIT ; PIA
Power ¢ 120¥ac/B0Az
Hode | 1 FROBE0GDI
ilemo : BT Tu_CHTE; 246080z + Cradle + Adaptor
THET 1 DENSODONDS
E?;iewate :  ZOHS
Over Limit FKeadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m db dbu¥/m dbu¥ dE/m db db cm deg
l 2378.00 5L.53 -Z2. 47 T4.00 bl.48 3L.83 388 35.88 100 0 Peak
2 2378.00 40.43 -13.57 54.00 40,38 3L.83 3.88 35.88 121 273 Average
a3 X 2480.00 83,63 83.20 31.88 4.06 3570 100 0 Peak
4@ 2480.00 8455 . . 84 27 31.98 4056 3570 12] 273 Average
[ 5! 2483.50 BO.T7Z -3.28 54.00 50.39 3[.898 4.06 35 70 12] 273 Average |
B 2483.50 B0.83 -13. 17 T4.00 B0O.560 3L.88 4.06 35.T0 100 0 Peak
7 BO8Z. 00 B4.05 -19.856 T4.00 48.36 36.48 T.80 36.5%9 100 0 Peak
8 BE8Z. 00 41.53 -12. 47 B4.00 33.84 36.48 T.80 36.59 100 3ld Average
g 8921.00 38,156 -34.85 T4.00 T7.34 -9.48 807 36.79 ) -—- Peak
Remark: #3 and #4 are Fundamental Signals
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Polarization : Vertical (30MHz-1GHz)

B The test that passed at minimum margin was marked by the boldface in the following table.
g L6l (dBuVim) : i Date: 2008-03-11

FCC CLASS-B
-

st —

2 3 4 5 B
g 30 224, 418. 612, 806. 1000
Trace: (Discrete) Frequency (MHz)
Site + o DECHDR-RY
Comdi bion 1 FCC CLASS-E 3m LF-ANTCSS1121) WERTICAL
EUT : PDA
Power v 1E0Y¥ac/B0Az
Hode | 1 FROBE0GDI
Hemo : BT Tx_CHTE; 24B08Az + Cradle + Adaptor
THET 1 DENSODONDS
Data Rate v ZDHS
Plane : H

Over Limit EReadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark

MHz dBu¥/m db dBu¥/m dBu¥ dE/m dB dB cm deg

l 30.00 24,15 -15.85 40.00 37.6% 18.66 0.30 33.50 L00 299 Peak

2 189.58 23.70 -18.80 43.50 46.60 8.8z Q.80 33.43 T --- Peak

3 246. 54 24.33 -2L.67 46.00 45.03 [2.04 0.70 33 44 T --- Peak

4 T84, 40 Z22.40 -23.80 46.00 34.18 19.B68 L. 20 328D T --- Peak

5 g3l. 30 22.95 -23.00 45.00 34.34 20.04 L. 20 3283 T --- Peak

B 960. 80 23.36 -30.64 54.00 33.45 20.896 1. 30 32.3b T --- Peak
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= Polarization : Vertical (1GHz-25GHz)
B The test that passed at minimum margin was marked by the boldface in the following table.

i Level {dBuvim) Date: 2008-03-10
3
4
FCC/CLASS-B
y 7 FCC CLASS-B {AVG)
54
g
9 1000 5H800. 10600. 15400. 20200, 25000
Trace: (Discrete) Froauancsy! {MHz)
Site + o DECHDR-RY
Condibiom + FOC CLASS-E 3m SHF-ERF RORM YERTTCAL
EUT : PDA
Power v 1E0Y¥ac/B0Az
Hode | 1 FROBE0GDI
Hemo : BT Tx_CHTE; 24B08Az + Cradle + Adaptor
THET 1 DENSODONDS
Data Rate v ZDHS
Plane : H

Over Limit EReadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark

MHz dBu¥/m db dbu¥/m dbu¥ dE/m db db cm deg

l Z388. 00 50.99 -23.0L T4.00 50.8% 3L.8 3.92 3b.BR 100  Peak
2 Z388. 00 40.55 -13.45 54.00 40.45 3L.8 3.92 3b.BR 105 Ll Average
3 X 2480. 00 91,28 90.96 3L.98 4.06 35.70 100  Peak
4@ Z480. 00 82, 68 82.30 3L.98 4.06 35.70 105 Ll Average
bt 2483.50 48.87 -5 13 5H4.00 48.54 3L.98 406 3570 105 Ll Average
B 2483.50 58.09 -14.91 7T4.00 58.76 3L.98 400 3570 100 0 Peak
T TL76.00 53.87 -20.33 T4.00 46.8% 35,73 T.1b 36.07 100 0 Peak
8 TL76.00 40.31 -13.89 54.00 33.50 35.73 T7.1b 36.07 L0 bl Average
9 9921.00 41.51 -32.49 T4.00 T9.70 -9.48 R OT 36.79 T --- Peak
Remark: #3 and #4 are Fundamental Signals
SPORTON International Inc. Page Number : 90 of 106
TEL : 886-3-327-3456 Report Issued Date : Mar. 14, 2008
FAX : 886-3-328-4978 Report Version : Rev.01

FCC ID : HD59900LUP



E’F@ FCC Test Report Report No. : FR830601B

- Test Mode : Mode 7
Polarization : Horizontal (30MHz-1GHz)

B The test that passed at minimum margin was marked by the boldface in the following table.
gg L8l (dBuVim) : T 7 Date: 2008-03-10

FCC CLASS-B
!

gt

2 4[5 B
g 30 224, 418. 612, 806. 1000
Trace: (Discrete) Frequency (MHz)
Site 1 DICHDR-RY
Condi biam r FOC CLASS-E 3m LF-ANTCR511210 HORTZONTAL
EUT : PDA
Power v 1E0Y¥ac/B0Az
Hode | i FROBE0GDI
Hemn + BT Tx«_CHOD;Z4028Az + Cradle + Adaplor
THET 1 DENSODONDS
Data Rate 1 GDHG
Plane : H

Over Limit EReadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark

MHz dBu¥/m db dBu¥/m dBu¥ dE/m dB dB cm deg

l 30.54 4.5 -15.Th 40.00 38.46 8.8 0.30 33.46 L00 L68 Peak

2 187.14 Z1.81 -21.58 43.50 45.41 8.38 Q.80 33.48 T --- Peak

3 194.43 20.81 -22.58 43.50 44.53 8.34 Q.80 33.56 T --- Peak

4 B70. 80 Z22.28 -23.72 4B.00 33.36 20.36 1. 30 32.74 T --- Peak

5 9l8. 80 Z22.88 -23. 12 4B.00 33.87 20.86 | 22 32 87 T --- Peak

B 957. 30 Z22.57 -23.43 4B.00 32.7h 20.84 L. 27 32 38 T --- Peak
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= Polarization : Horizontal (1GHz-25GHz)
B The test that passed at minimum margin was marked by the boldface in the following table.

Level (dBuvimn) . Date: 2008-03-10
107 3
FCC CLASS-B
7 FCC CLASS-B (AVG)
54
g
g 1000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Sits + o DSCHDE-HY
Condi Lign . FCC CLASS-E Sm SWF-EWF HORN RORTZONTAL
EUT : PDA
Power v 1 20YVac/B0Rz
Hode| ¢ FROBIDEDI
Hemo 1 BT T« _CHOD, 240280z + Cradle + Adaphor
TMET ¢ DEDSODODDS
E?;ieFate ; %nus
Over Limit EReadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m db dBu¥/m dBu¥ dE/m dB dB cm deg
L 2387.33 40.5T7 -13.43 54.00 40,47 3l.886 3. 82 3563 128 284 Average
2 2387.33 50.96 -23.04 T4.00 5086 3l.886 3.82 3563 130 0 Peak
3@ 2402. 00 89,84 89.74 3l.86 3.92 35.68 128 284 Average
4 X 2402. 00 89,64 899.56 3.8 3.92 35.68 130 0 Peak
5] 2484, 00 51.31 -22.69 T74.00 50,938 3L.98 4.0 35,70 130 0 Peak
3] 2484, 00 40,77 -13.23 b54.00 40.44 3L.98 4.05 35,70 128 284 Average
7 BO82. 00 54.33 -19.67 T4.00 46.64 36.48 T.80 36.59 130 0 Peak
8 BO82. 00 41.04 -12.96 54.00 33.356 36.48 T.80 36.59 130 166 Average
g 606, 00 42,00 -32.00 74.00 80.95 -1Q. 16 T7.83 3672 130 0 Peak
Remark: #3 and #4 are Fundamental Signals
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Polarization : Vertical (30MHz-1GHz)

B The test that passed at minimum margin was marked by the boldface in the following table.
g L6Vl (dBuVim) : 7 Date: 2008-03-10

FCC CLASS-B
=

) 4 g B
9 30 224, 418. 612, 806. 1000
Trace: (Discrete) Froquancsy! {MHz)
Site + o DECHDR-RY
Comdi bion : FOC CLASS-B 3m LF-ANTCSS11Z21) YERTICAL
EUT : PDA
Power v 1E0Y¥ac/B0Az
Hode | i FROBE0GDI
Hemn + BT Tx«_CHOD;Z4028Az + Cradle + Adaplor
THET 1 DENSODONDS
Data Rate 1 GDHG
Plane : H

Over Limit FKeadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark

MHz dBu¥/m db dbu¥/m dbu¥ dE/m db db cm deg

l 30.00 E3.76 -16.24 40,00 37.30 18.66 Q.30 33.50 L00 205 Peak

2 180,14 Z3.681 -19.83 43.50 46.37 L0.13 Q.80 33.48 T --- Peak

3 247.08 25 20 -20.80 45.00 45.84 L2 10 0.70 33 44 T --- Peak

4 803.30 22.09 -23.91 45.00 33.82 1984 L 20 3257 T --- Peak

5 869,30 22.84 -Z3.16 46.00 34,10 20.24 120 32.70 e -—- Peak

B 958.40 23.289 -Z22.7l 4B.00 33.4L 20.85 1. 29 32 37 e --- Peak
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= Polarization : Vertical (1GHz-25GHz)
B The test that passed at minimum margin was marked by the boldface in the following table.

Lewvel {dBuvim) i Date: 2008-03-10
107
4
FCC CLASS-B
L 7 FCC CLASS-B {AVG)
a4 poy
q
9 1000 5H800. 10600. 15400. 20200, 25000
Trace: (Discrete) Froauancsy! {MHz)
Site + o DECHDR-RY
Condi Lion i FCC CLASS-E 3m SHF-ERF HORM YERTTCAL
EIT ; PIA
Power ¢ 120¥ac/B0Az
Hode | i FROBE0GDI
ilemo : BT Tx_CHOD; 240280z + Cradle + Adaptor
THET 1 DENSODONDS
E?;iewate : %nns
Over Limit EReadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m db dbu¥/m dbu¥ dE/m db db cm deg
l 2314.56 38.59 -14.4] 54.00 39.70 3L.73 382 35.87 100 43 Average
2 2314.56 50.13 -Z3.87 T4.00 b0.24 3L.73 382 35.87 100 0 Peak
3@ 2402, 00 8E. 45 82.30 3l.86 3.92 3b.68 100 43 Average
4 X 2402, 00 891,10 gL.00 3L.88 3.9z 35.88 100 0 Peak
5 2484, 00 5L.03 -Z2. 87 T4.00 bH0.70 3L.88 4.06 35.70 100 0 Peak
3 2484.00 40.76 -13.24 54.00 40,43 3L.88 406 35.70 100 43 Average
i #2901 00 54.23 -19.77 T4.00 46,72 36.36  T.68 36.54 100 0 Peak
[ 8 Be0L. 00 41.55 -12. 46 54.00 34,06 36.36 7.8 36.54 100 154 Average |
4 8606, 00 41,06 -32. 84 T4.00 80,00 10,16 T7.93 36.T7Z 100 0 Peak
Remark: #3 and #4 are Fundamental Signals
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- Test Mode : Mode 8
Polarization : Horizontal (30MHz-1GHz)

B The test that passed at minimum margin was marked by the boldface in the following table.
g L6Vl (dBuVim) : 7 Date: 2008-03-11

FCC CLASS-B
!

gt

23 4 5 i
9 30 224, 418. 612, 806. 1000
Trace: (Discrete) Froquancsy! {MHz)
Site + o DECHDR-RY
Candi bion : FCC CLASS-E 8m LF-ANT(S51121) RORTZONTAL
ETT . FDA
Power ¢ 120¥ac/B0Az
Hode | : FR BE0GOI
ilemo : BT Tu _CH3%, 244 |8z + Cradle + Adaphor
THET 1 DEDSODONDS
E?éiewate v 3DHS
Over Limit EReadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m db dbu¥/m dbu¥ dE/m db db cm deg
l 30.00 z2b.68 -14.32 40,00 39.22 [5.66 0.30 33.50 100 144 Peak
2 178,23 20069 -22.81 43.50 43.74 9.6T7 0.80 33 32 mmm -—— Peak
3 188,48 Z21.49 -22.001 43.50 45,02 9.38 0,60 33.b52 mmm -—— Peak
4 792,80 ZI1.81 -24.19 46.00 33.47 18.76 .20 3Z 6l mmm -—— Peak
b B76. 80 23.20 -ZZ.80 46.00 34.28 20,36 1.30 32 T4 mmm -—— Peak
4 8953.80 22,83 -Z3. 17 46.00 33.10 20.91 1.24 3z .41 mmm -—— Peak
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= Polarization : Horizontal (1GHz-25GHz)
B The test that passed at minimum margin was marked by the boldface in the following table.

Level (dBuvimn) . Date: 2008-03-10
107
3
FCC CLASS-B
54 7 FCC CLASS-B (AVG)
g 1000 H800. 10600, 15400, 20200, 25000
Trace: (Discrete) Froauancsy! {MHz)
Site + o DECHDR-RY
Condi bion : FCC CLASS-E 3m SHF-EWF RORN RORTZONTAL
ET T
Power t 120¥ac B0Hz
Hoge| : FR BE0GOI
Memo + BT Tu_CHaf: 244 |MAz + Cradle + Adaptor
TMET 1 DEDSODODDS
E?;iePa Le H 11 1]
Over Limit EeadAntenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor FPos Pos Remark
MHz dBu¥/m db dBu¥/m dBu¥ dE/m dB dB cm deg
L 2364. 00 5l1.41 -22.59 T74.00 5[.38 3L.8l 3. 89 35 67 130 0 Peak
2 2364. 00 39,27 -14.73 bH4.00 38.25 3lL.8l 3. 89 35 6T 156 2Th Average
3 A 2441, 00 87,87 a7.45 31.93 3.93 35.89 130 0 Peak
4@ 2441.00 88,09 B7.87 31.93 3.9% 35.69 156 275 Average
5] 2494, 00 bl. 12 -Z2.88 T74.00 BO.TT 3d2.00  4.0b 35,70 130 0 Peak
3] 2494, 00 40,78 -13.22 54.00 40,43 32,00 4.05 35,70 156 2Th Average
7 Te92. 00 53.55 -Z0.46 T4.00 46,73 3b.64 T.3T 36,24 130 0 Peak
] THG92. 00 40,28 -13.72 b54.00 33.561 3b.64  T.3T 3624 130 LBT Average
Remark: #3 and #4 are Fundamental Signals
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Polarization : Vertical (30MHz-1GHz)

B The test that passed at minimum margin was marked by the boldface in the following table.
g L6l (dBuVim) : 7 Date: 2008-03-11

FCC CLASS-B
=

z 3 4 5 i
g 30 224, 418. 612, 806. 1000
Trace: (Discrete) Frequency (MHz)
Site ¢ DICHDE-RY
Comd i kiom ¢ FOC CTASS-E 3m LF-ANTCHS11217 YERTICAL
ENT : PDA
Power v 1 20YVac/B0Rz
Hode| ¢ FR OBIDEDI
Memo : BT Tua_CHaf: 244 [MAz + Cradle + Adaptor
TMET 1 DEDSODODDS
Data Rate H 11 1]
Plane |
Over Limit EReadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m db dBu¥/m dBu¥ dE/m dB dB cm deg
L a0.00 23.58 -16.42 40.00 37.12 19.86 0.30 33.50 130 247 Peak
2 180, 68 23.02 -20.48 43.50 45.80 (0. L1 Q.80 33. 48 e -—- Peak
3 247.08 24,15 -2l 85 4B.00 44,79 12.10 0.TQ 33.44 e -—- Peak
4 834,80 23,40 -ZZ2.60 46.00 34.78 20.07 L. 20 3z.64 mET --- Peak
5] B78. 90 23,13 -22. 87 46.00 34,20 20,38 1.30 32.75 mET --- Peak
3] 959,40 2277 -23.23 46.00 32.83 20,96 L. 29 32.37 mET --- Peak
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= Polarization : Vertical (1GHz-25GHz)
B The test that passed at minimum margin was marked by the boldface in the following table.

Level (dBuvimn) . Date: 2008-03-10
107
4
FCC CLASS-B
a1 1 7 FCC CLASS-B (AVG)
g 1000 H800. 10600, 15400, 20200, 25000
Trace: (Discrete) Froauancsy! {MHz)
Site : DICHDR-RY
Condi Lion : FCC CLASS-E 3m SHF-EWF RORN YERTICAL
ET T
Power t 120¥ac B0Hz
Hoge| : FR BE0GOI
Memo + BT Tu_CHaf: 244 |MAz + Cradle + Adaptor
TMET 1 DEDSODODDS
E?,atie'ﬁ'a. Le : JDHS
Over Limit EeadAntenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor FPos Pos Remark
MHz dBu¥/m db dBu¥/m dBu¥ dE/m dB dB cm deg
L 23l4. 00 Bl.16 -22.84 T4.00 5127 3L.7T3 3. 8Z 3567 130 0 Peak
2 23l4. 00 40,31 -13.69 bH4.00 40,42 3L.T7T3 3. 8Z 3587 LaT 243 Average
3 @ 2441, 00 &L, 88 g8l.66 31.93 3.93 35.89 LaT 243 Average
4 X 2441, 00 80,53 g0.3L 31.93 3.9% 35.69 130 0 Peak
5] 2483, 00 50.89 -Z3. 11 74.00 B0.63 32.00  4.05 3570 130 0 Peak
3] 2483. 00 40,76 -13.26 bH4.00 40,40 32,00 4.05 35,70 137 243 Average
i BROBZ. 00 53,890 20,10 74,00 46,2] 36,48 T 80 36, 59 130 0 Peak
[8 BO8Z. 00 40.80 -13.10 54.00 33.21 36.48 T.80 36.59 130 b3 Average
Remark: #3 and #4 are Fundamental Signals
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- Test Mode : Mode 9
Polarization : Horizontal (30MHz-1GHz)

B The test that passed at minimum margin was marked by the boldface in the following table.
g L6Vl (dBuVim) : 7 Date: 2008-03-11

FCC CLASS-B
!

gt

2 3 4 2] B
9 30 224, 418. 612, 806. 1000
Trace: (Discrete) Froquancsy! {MHz)
Site + o DECHDR-RY
Candi bion : FCC CLASS-E 8m LF-ANT(S51121) RORTZONTAL
ETT . FDA
Power ¢ 120¥ac/B0Az
Hode | : FR BE0G0OI
ilemo : BT Tu_CHTE; 246080z + Cradle + Adaptor
THET 1 DEDSODONDS
E?éiewate v 3DHS
Over Limit EReadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m db dbu¥/m dbu¥ dE/m db db cm deg
l 30.00 23,82 -16. 18 40,00 37.36 [5.66 0,30 33.50 100 168 Peak
2 188,48 Z21.63 -21.87 43.50 45,07 89.38 0,60 33.b2 mmm -—— Peak
3 2bz. 48 Z1.8b -Z24. 16 46.00 42 27 2.3 070 33.43 mmm -—— Peak
4 840,40 22,89 -23.31 46.00 34.04 20,10 1. 20 3Z. 66 mmm -—— Peak
b BOT. 80 2. 88 -Z3. 12 46.00 33.86 20.62 130 32 80 mmm -—— Peak
4 852,40 23.2b -ZZ.7b 46.00 33.53 20.90 .23 3242 mmm -—— Peak
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Polarization : Horizontal (1GHz-25GHz)
B The test that passed at minimum margin was marked by the boldface in the following table.

Level (dBuvimn) . Date: 2008-03-10
107
)
il
FCC CLASS-B
54 —16 i FCC CLASS.B (AVG)
g 1000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Sits : HOE-HY
Comd i kiom ¢ FOC CLASS-E 3m SWF-EWF HORN RORTZONTAL
ENT : PDA
Power v 1 E0¥ac B0z
Hode| ¢ FROBIDEDI
Memo : BT Tu_CRTE: 24E80MHz + Cradle + Adaplor
TMET 1 DEDSODODDS
Data Rate H 11 1]
Plane |
Over Limit EReadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m db dBu¥/m dBu¥ dE/m dB dB cm deg
L 2348. 00 B51.79 -22.21 T4.00 BL.82 3L.T8 3. 88 35 6T 130 0 Peak
2 2348. 00 39,42 -14.58 5bH4.00 389.45 3L.T8 3. 88 35 6T 12l 2Th Average
34 2480, 00 94, 18 83.84 31.98 4.06 3570 1an 0 Peak
4@ 2480.00 84,86 84.53 31.98 4.06 3510 L2l 2Th Average
b ZA83. 60 61 93 12 07 74 00 H1 60 3] 898 4. 05 35 70 1 00 0 Peak
6 ! 2483.50 61,21 -2.79 54.00 50,83 31.98 4.05 35 70 12l 275 Average |
7 728100 b4.87 -19.33 T4.00 47.8% 35.6%  T.19 36.1l 130 0 Peak
] 728100 41,83 -1z 17 54.00 35.06 35.6%  T.19 36.11 130 LBT Average
Remark: #3 and #4 are Fundamental Signals
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Polarization : Vertical (30MHz-1GHz)

B The test that passed at minimum margin was marked by the boldface in the following table.
gg L8l (€BuVim) : 7 Date: 2008-03-11

FCC CLASS-B
=

Z 7 4 g B
g 30 224, 418. 612, 806. 1000
Trace: (Discrete) Frequency (MHz)
Site ¢ DICHDE-RY
Comdi Lign : FCC CLASS-E 8m LF-ANTCS51121) YERTTCAL
EUT . PDA
Power v 1 E0Vacs/B0Rz
Hode| ¢ FROBIDEDI
Hemo : BT Tx_CRTE; 2480MHz + Cradle + Adaplor
THET 1 DEDSODONDS
Eﬁieﬁa te v JDHS
Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m db dBu¥/m dBu¥ dE/m dB dB cm deg
l a0.00 24,28 -15.72 40,00 3T7.82 [5.86 0.30 33.50 100 L1 Peak
2 172,83 22,81 -20.69 43.50 45,74 9.856 0.680 33.38 mmm -—— Peak
3 244,38 24.80 -Z21.40 46.00 45,42 [1.93 0.70 33.4b mmm -—— Peak
4 TTE. 80 Z21.91 -24.08 46.00 33.78 [8.62 .19 3269 mmm -—— Peak
b B41.80 2253 -23.47 46.00 33.88 20,12 | 20 3. 66 mmm -—— Peak
4 831.40 23,17 -ZZ.83 46.00 33.80 20.76 L. 20 3257 mmm -—— Peak
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= Polarization : Vertical (1GHz-25GHz)
B The test that passed at minimum margin was marked by the boldface in the following table.

Level {dBuWim) : Date: 2008-03-10
107
3
il
FCC CLASS-B
- | 7 FCC CLASS-B (AVG)
0 1000 5800. 10600, 15400, 20200, 25000
Trace: (Discrete) Froauancsy! {MHz)
Site ¢ DECHDGR-RY
Condi kion i FCC CLASS-E 3m SHF-EWF HORM YERTICAL
ET : PDA
Power ¢ 120¥ac/B0Az
Hode | 1 FROBE0GDI
Memp : BT Tu _CHTE; 24B0MAz + Cradle + Adapltor
THET ¢ DEDSODOODS
E?,atie'ﬁ'a. Le : GDHG
Over Limit FKeadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m db dBu¥/m dBu¥ dE/m dB dB cm deg
l 2374.00 BL.18 -22.82 T4.00 5l.[3 3L.83 3.88 35.88 100 0 Peak
2 2374.00 40.81 -13.3% 54,00 40,57 3L1.83 3.88 35.88 106 Il Average
3 X 2480. 00 91,98 gl.86 31.88 4.06 35.70 100 0 Peak
4 @ 2480, 00 83, 18 2.8 3L.88 4.06 35.70 106 Ll Average
! 2483.50 48.46 -4.54 54.00 49 [3 3L.88 4.06 35.70 106 Ll Average
3 2483.50 585.59 -14.40 T4.00 b59.26 3L.88 406 35.70 100 0 Peak
i #8946, 00 53.8b -Z0. 16 T4.00 46,27 36.41  T.74 36.57 100 0 Peak
8 #946.00 40.94 -13.06 54.00 33.36 36.41 T.74 36.57 100 32 Average
Remark: #3 and #4 are Fundamental Signals
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5.10 Antenna Requirements

5.10.1Standard Applicable
For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no other antenna except assembled by the responsible party shall be used

with the device.

And according to FCC 47 CFR Section 15.247 (b), if directional gain of transmitting antennas is greater

than 6dBi, the power shall be reduced by the same level in dB comparing to gain minus 6dBi.

5.10.2 Antenna Connected Construction
The antenna used in this product is Chip Antenna and it is considered to meet antenna requirement of
FCC.

5.10.3Antenna Gain
The antenna gain of EUT is less than 6 dBi. Therefore, it is not necessany to reduce maximum peak

output powen limit.
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6. List of Measuring Equipments

. . Calibration
Instrument Manufacturer Model No. Serial No. Characteristics Date Due Date Remark
. Conduction
EMC Receiver R&S ESCS 30 100132 9kHz — 2.75GHz | Jul. 14, 2007 | Jul. 13, 2008
(COO01-HY)
Conduction
LISN MessTec NNB-2/16Z 2001/004 9kHz — 30MHz | Mar. 30, 2007 | Mar. 29, 2008
(CO01-HY)
LISN Conduction
) MessTec NNB-2/16Z 2001/009 9kHz — 30MHz | Mar. 30, 2007 | Mar. 29, 2008
(Support Unit) (CO01-HY)
. Conduction
EMI Filter LINDGREN LRE-2060 1004 < 450Hz N/A N/A
(COO01-HY)
) Conduction
EMI Filter LINDGREN N6006 201052 0 — 60Hz N/A N/A
(COO01-HY)
Suhner Conduction
RF Cable-CON ] RG223/U CB029 9kHz — 30MHz | Dec. 03, 2007 | Dec. 02, 2008
Switzerland (CO01-HY)
Isolation Erika Fiedler D-65396 Conduction
58 45MHz-2.15GHz N/A N/A
Transformer OHG Walluf (COO01-HY)
Spectrum Radiation
P Agilent E4408B MY44211028 | 9KHz-26.5GHz | Oct. 17, 2007 | Oct. 16, 2008
Analyzer (0O3CHO06-HY)
EMI Test Radiation
) R&S ESCS30 100356 9KHz-2.75GHz | Jul. 26, 2007 | Jul. 25, 2008
Receiver (0O3CHO06-HY)
. Radiation
Bilog Antenna SCHAFFNER CBL6112B 2885 30MHz -2GHz | Dec. 01, 2007 | Nov. 30, 2008
(03CHO06-HY)
Double Ridge Radiation
Com-Power AH118 071025 1G~18G Jun. 04, 2007 | Jun. 03, 2008
Horn Antenna (03CHO06-HY)
Radiation
SHF-EHF Horn | SCHWARZBECK | BBHA 9170 9170-251 14G - 40G Oct. 17, 2007 | Oct. 16, 2008
(03CHO06-HY)
- . Radiation
Pre Amplifier Agilent 8449B 3008A01917 1G - 26.5G Nov. 22, 2007 | Nov. 21, 2008
(03CHO06-HY)
. Radiation
Pre Amplifier EMEC PA303 PA303-SMA-059| 100K~3GHz Nov. 26, 2007 | Nov. 25, 2008
(0O3CHO06-HY)
Base Station ) Radiation
) R&S CMU200 103937 Third-Band Oct. 19, 2007 | Oct. 18, 2008
Simulator (0O3CHO06-HY)
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7. Uncertainty Evaluation

Uncertainty of Conducted Emission Measurement (150 KHz ~ 30 MHz)

Contribution

Uncertainty of A

Confidence of 95%  U=2Uc(y)

dB Distiution
Receiver reading 0.10 Normal(k=2) 0.05
Cable loss 0.10 Normal(k=2) 0.05
AMN insertion loss 2.50 Rectangular 0.63
Receiver Spec 1.50 Rectangular 0.43
Site imperfection 1.39 Rectangular 0.80
Mismatch +0.34/-0.35 U-shape 0.24
Combined standard uncertainty Uc(y) 1.13
Measuring uncertainty for a level of 226

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Uncertainty of Ai

Contribution Probability u(x)
dB T
Distribution
Receiver reading 0.11 Normal(k=2) 0.06
Antenna factor calibration 0.91 Normal(k=2) 0.46
Cable loss calibration 0.12 Normal(k=2) 0.06
Pre Amplifier Gain calibration 0.15 Normal(k=2) 0.08
RCV/SPA specification 2.50 Rectangular 0.72
Antenna Factor Interpolation for Frequency 1.00 Rectangular 0.29
Site imperfection 1.52 Rectangular 0.88
Mismatch +0.45/-0.48 U-shaped 0.33
Combined standard uncertainty Uc(y) 1.30
Measuring uncertainty for a level of 2 60
Confidence of 95%  U=2Uc(y) '
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Uncertainty of Radiated Emission Measurement (1 GHz ~ 40 GHz)

Uncertainty of Ai
Contribution i Probability u(xi ) Ci Ci *u(Xi )
Distribution
Receiver reading +0.10 Normal(k=1) 0.10 1 0.10
Antenna factor calibration +1.70 Normal(k=2) 0.85 1 0.85
Cable loss calibration +0.50 Normal(k=2) 0.25 1 0.25
Receiver Correction +2.00 Rectangular 1.15 1 1.15
Antenna Factor Directional +1.50 Rectangular 0.87 1 0.87
Site imperfection +2.80 Triangular 1.14 1 1.14
Mismatch
iif:r']‘g \\//SSVV\\//FF: gzlz 8.'1131 +0.34/-0.35 | U-shaped 0.244 1 0.244
Uncertainty=20log(1-I'1*T"2*T'3)
Combined standard uncertainty Uc(y) 2.36
Measuring uncertainty for a level of 4.72

Confidence of 95%  U=2Uc(y)

The measured resultis :ydBuV+UdB

for a level of confidence of approximately 959 > (k=2)
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